SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 38 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m ] o
ectrum =) s um 7
Ref Level 30.00 dBm  Offset 16.10 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PARS
20 th‘IH BPURIOUS ) INE_ABS PABS 20 th‘n‘E SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode r 0 _1
-10 dem I‘ l -10 dem I
SPURIOUS_LINE_ABS J b \ [
e /| N S ———
-30 deém — —sesaetr i 0 dem % S
"..,.M-J"‘-
d 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.59 GHz | || start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 2.54970 GHz 37,55 dbm -12.55 db 2,600 GHz 2.620 GHz 100.000 kHz 2,60565 GHz 3.01 dBm -26.99 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56482 GHz -28.05 dBm -15.95 db 2.620 GHz 2.621 GHz 500.000 kHz 262001 GHz -23.08 dBm -13.08 d8
2,565 GHz 2.569 GHz 1.000 MHz 2.56882 GHz -26.62 dem -16.62 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62121 GHz -24.28 dBm -14.28 d&
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -24.21 dém -14.21 dB 5 655 GHe 3 640 GH2 1.000 M2 2.69530 GHz 26,43 dBm 1343 dB
2,570 GHz 2.590 GHz 100,000 kHz 258679 GHz 2.57 dém -27.43 dB 5.640 GHz 2.645 GHz 1.000 MHz 5.64052 GHz 35 46 dBm 10,46 dB
Y
Il - i [ "
Date:z 2 11:16:36

Date:

LTE Band 38 / 20MHz / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.10 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 16.10 de

Mode Auto Sweep
SGL Count 100/100

@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CLINEKABS_ PARS
20 thJH BPURIOUS INE_ABS PABS 20 th‘.‘E SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
ode ( - e s —v—\ L b Yoution o
-10 dem | i -10 dBm I
SPURIDUS_LINE_ABS j k‘ 40 dem \' [
PV A At
30 dBm. e | o dem "Fm
m——— o T
) —— Y b Je S R
p.ul i -40 dBm
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.59 GHz | |['start 2.6 Gz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 2.54978 GHz =36,50 dbm 11,50 dB 2,600 GHz 2.620 GHz 100.000 kHz 2.60244 GHz 2.10 dBm -27.90 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56500 GHz -28.67 dém -15.67 d& 2.620 GHz 2.621 GHz 500.000 kHz 2.62011 GHz -24.47 dBm -14.47 dB
2,565 GHz 2.569 GHz 1.000 MHz 2.56875 GHz -26.27 dém -16.27 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62156 GHz -24.54 dBm -14.54 dB
2.569 GHz 2.570 GHz 500,000 kHz 2.57000 GHz -26.42 dBm -16.42 dB 5 655 GHe 3 640 GH2 1,000 Mz 2.69520 GHz 6,56 dBm 13.56 dB
2.570 GHz 2.500 GHz 100,000 kHz 2.58524 GHz 1.69 dém -26.31 dB 5.640 GHz 2.645 GHz 1.000 MHz 5.64004 CHz 35 20 dBm 1090 B
Y
i J1 £

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-16 of 22



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 38 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

m ot o
= Spectrum v
Ref Level 30.00 dBm  Offset 16.10 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PARS | SPURIGHEGHBEKARS_ PARS
20 th‘IH BPURIOUS ) INE_ABS PABS 20 dH‘\L.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
B a " -
od f o ¥ V W O o bt b S g 'l
-10 dem [ l -10 dem I
SPURIOUS_LINE_ABS j \ -0 dem L [
F"\‘M—-\_
-30 dBm o - 0 dem
e il h .
i
TH 40 dBm
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.545 GHz 10005 pts Stop 2.59 GHz ||| Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2546 GHz £.550 GHz 1.000 MHz 2.54945 GHz 36,97 dbm -i1.97 dB 2,600 GHz 2.620 GHz 100.000 kHz 260117 GHz 1.17 dém -28.93 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56483 GHz -29.37 dBm -16.37 db 2.620 GHz 2.621 GHz 500.000 kHz 2.62002 GHz -25.33 dBm -15.33 d8
2,565 GHz 2.569 GHz 1.000 MHz 2.56883 GHz -27.53 dém -17.53 d& 2.621 GHz 2.625 GHz 1.000 MHz 2.62128 GHz -24.77 dBm -14.77 dB
2,569 GHz 2.570 GHz 500.000 kHz 2.56997 GHz -28.90 dém -18.90 dB 5 655 GHe 3 640 GH2 1.000 M2 2.69541 GHz 56,95 dBm 13.95 db
2,570 GHz 2.590 GHz 100,000 kHz 2.58763 GHz 0.64 dém -29.36 dB 5.640 GHz 2.645 GH2 1.000 MHz 5.64170 CHz 36 .42 dBm 1142 dB
Il i [ "
Date: 24.MAY.2023 11:20:33 Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A11-17 of 22



ssanranas. FCC RADIO TEST REPORT Report No. : FG342647B

Conducted Spurious Emission
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LTE Band 38 / 10MHz
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LTE Band 38 / 15MHz
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10.000 GHz 14.000 GHz 1.000 MHz 13.30076 GHz -35.08 dBm -10.08 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89326 GHz -35.05 dBm -10.05 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.64829 GHz -28.64 dBm -3.64 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65879 GHz -28.55 dBm -3.55 dB
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LTE Band 38 / 20MHz
Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 1.000 GHz 1.000 MHz 947.88856 MHz -42.25 dBm -17.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.58971 MHz -42.42 dBm -17.42 dg
1.000 GHz 2,550 GHz 1.000 MHz 1.95040 GHz -27.68 dBm -2.68 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.01713 GHz -31.14 dBm -6.14 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.97382 GHz -41.14 dBm -16.14 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.96015 GHz -40.99 dBm -15.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz -36.56 dBm -11.56 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99625 GHz -36.43 dBm -11.43 dB
7.000 GHz 10,000 GHz 1.000 MHz 7.70213 GHz -36.71 dBm -11.71 dB 7.000 GHz 10,000 GHz 1.000 MHz 7.72513 GHz -36.74 dBm -11.74 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.30426 GHz -35.26 dBm -10.26 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90476 GHz -35.03 dBm -10.03 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65979 GHz -28.83 dBm -3.83 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65379 GHz -28.78 dBm -3.78 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00175 GHz -30.91 dBm -5.91 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00375 GHz -30,79 dém -5.79 dB
il il
. A J - L L J

Highest Channel / QPSK

Speé 1 n‘:_?
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS _ M
T "~ " Py
ol VRN i Ml —
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -42.28 dém -17.28 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.01713 GHz -32.99 dim -7.99 dB
2,640 GHz 3,000 GHz 1,000 MHz 2,95529 GHz -41,06 dBm -16.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -36.22 dBm -11.22 dB
7.000 GHz 10,000 GHz 1.000 MHz 8.93893 GHz -36.68 dém -11.68 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89326 GHz -35.04 dBm -10.04 d8
14,000 GHz 18,000 GHz 1.000 MHz 1764329 GHz -28.69 dBém -3.69 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -30.90 dBém -5.90 d&
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ssamon . FCC RADIO TEST REPORT Report No. : FG342647B
Frequency Stability
Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0022
30 Normal Voltage 0.0062
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
PASS
0 Normal Voltage 0.0059
-10 Normal Voltage 0.0005
20 Maximum Voltage 0.0048
20 Normal Voltage 0.0000
20 Battery End Point 0.0043
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.42 V. ; Maximum Voltage = 4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A11-22 of 22
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LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41/ 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.70 5.94 6.64 PASS
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LTE Band 41 / 20MHz / QPSK

LTE Band 41 / 20MHz / 16QAM
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FCC RADIO TEST REPORT Report No. : FG342647B

26dB Bandwidth

LTE Band 41 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 495 | 4.89 9.83 9.65 | 14.30 | 14.27 | 18.78 | 19.14

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.83 - 9.69 - 14.18 - 18.98 -

: A12-3 of 22

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

[m:] [ml
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 18.12 dBm) ™M1[1] 16.90 dBm)
2.59130200 GHz n 2.59326000 GHz
20 20
A s nde 26.00 dB o o | % e 26.00 dB
. PN A A 4.945000000 MH2 04 B et AVAYE T A} 4.885000000 MHz
) Q factor 1 524.0 Q factor Il 530.8
/ | { \
od 0 d
i 1 1
-10 df T T -10 d T
L n J \ -
PR L L, 20 A A . N —
s P o 15 e ]
30 30
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,591302 GHz 18.12 dBm nd@ down 4.945 MH2 M1 2.59326 GHz 16.90 dBm nd@ down 4,885 MHZ
T1 1 2,590483 GHz -7.53 dBm nd8 26.00 dB T1 L 2,590552 GHz -6.63 dBm nd8 26,00 d8
T2 1 2,595428 GHz -7.64 dBm Q factor 524.0 T2 1 2.595438 GHz -9.40 dBm Q factor 530.8
L I 4 - [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 20.25 aBm| LY 18,72 aBm
- 2.5914820 GHz - 2.5916610 GHZ]
TR 26.00 dB S | o B A 26.00 dB
04  Bw v 9.830000000 MHZ, 104 Fad et il slbin Y 9.650000000 MHZ|
Q factor 263.6) ] Q factor \ 268.6
d / 4 |
o o 0 ;
¥ ¢ -
-10d 10 d 1 -
i \
. P Lo y N / b ol
0 7 BV = “-
a0 30
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,501482 GHz 20,25 dBm nd8 down 9.83 MHz ML L 2,501661 GHz 18.72 dam nd8 down 9,65 MHZ
T1 1 2,588165 GHz -6.21 dBm nd8 26.00 dB T1 L 2.588205 GHz -6.81 dBm nd8 26.00 dB
T2 1 2.597995 GHz -5.91 dam qQ factor 263.6 T2 1 2.597855 GHz -7.95 dam qQ factor 268.6
L L J o L L J [

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1] 1664 dBm
11 2.5 2.5913220 GHz
= i _nde . 26.00 dB @ - . ndB 26.00 dB
- P Y B 14.296000000 MH2| 04 Fa At tile A B 14.266000000 MHz
] Q factor \l 181.1 ! Q factor \ 181.6
od i od |
! 2 -
} ¥ i 15
10 df - T -10 di T
/ \ \
FAY | " A A -
20d AL b 20 g8~
e s ot
et -30
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2,599 GHz 1001 pts Span 90.0 MHz CF 2.593 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,588385 GHz 18.31 dBm nd@ down 14.296 MH2 M1 1 2.591322 GHz 16.64 dBm nd@ down 14,266 MHZ
TL 1 2,585927 GHz -6.10 dBm nd8 26.00 dB T1 L 2.5850927 GHz -10.69 dBm nd8 26.00 dB
T2 1 2,600223 GHz -7.53 dBm Q factor 1E1.1 T2 1 2.600193 GHz -9.59 dBm Q factor 181.6
L I 4 - [S JL 4 -

TEL
FAX

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

o G
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.09 dBm)| MI[1] 1541 dBm
. 2.5876450 GHz 2.5900030 GHZ]
20 . 20
¥ _ R ndB, R 26.00 dB ndB_ 26.00 dB
04 P e e S A A e Y W«'"“\.‘\,’\,f! 18.781000000 MHz| 104 A Sy PRV p 19141000000 MHz
T Q factor 137.8 Q factor 135.3
' |
o | 0
~J‘ 3 /
~1od i -0 d L
f 3y I
0 ’ N L P . -
T = Ty ~ o o VA pnl o Ay
oy i (Ao eIy
a0
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.587645 GHz 16.09 dam nd8 down 18.781 MHz ML 2.500003 GHz 15.41 dam nd8 down 19,141 MHz
T1 1 2,583689 GHz -8.24 dBm nd8 26.00 dB T1 L 2,58341 GHz -10.58 dBm nd8 26.00 d8
T2 1 2.602471 GHz -10.19 dém Q factor 137.8 T2 1 2.60255 GHz -11.09 d8m Q factor 135.3
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.65 dBm)| MI[1] 16.81 dBm
2.59094200 GHz 1 2.5920410 GHZ]
= i R ndB 26.00 dB @ X - 26.00 dB
g AAMRYIe e ML T W) 4.825000000 MHz, 04 i / 9.690000000 MHZ|
] Q factor | 537.0) ] Q factor \ 267.5)
d | d / !
] . 0
! ! i i
-10d E - 10 di I
e / \ . . o
A L v AR A | -29emq .
a0 30
-40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.500942 GHz 16.65 dam nd8 down 4.825 MHz ML 2,502041 GHz 16.81 dam nd8 down 9.60 WHZ
T1 1 2,590592 GHz -9.74 dBm nd8 26.00 dB T1 L 2,588165 GHz -9.70 dBm nd8 26,00 d8
T2 1 2,595418 GHz -9.40 dBm Q factor 537.0 T2 1 2.597855 GHz -8.70 dBm Q factor 267.5
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.74 dbm)| MI[1] 15.01 dBm
2.5953680 GHz 2.5975150 GHz]
20 pd 20 M
(gcm 26.00 dB ndly 26.00 dB
104 - / BN, 14.176000000 MHz| 104 e b A PB A 18.981000000 MHz
’1‘ Q factor 183.1 T Qfaceie™ 136.8
od 0 d
10 df J 10 l \
[ [ \
20 0Bm T, oot o N Yi=T= At EEav T
AP U A A,
a0
-40 d -40 de
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.505368 GHz 15.74 dam nd8 down 14.176 MHz ML 2.507515 GHz 15.01 dsm nd8 down 18,981 MHz
T1 1 2,585957 GHz -10.92 dbm nd8 26.00 dB T1 L 2,583649 GHz -10.94 dam nd8 26,00 d8
T2 1 2,600133 GHz -10.63 d8m Q factor 1B3.1 T2 1 2.60263 GHz -10.79 dém Q factor 136.8
L I 4 - [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

Occupied Bandwidth

LTE Band 41 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH - - - - 4.51 4.49 9.05 9.01 13.34 | 13.43 | 17.90 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH - - - - 4.50 - 9.05 - 13.40 - 17.90 -
Page Number 1 A12-6 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 41

Middle Channel / 5SMHz / QPSK

Middle Channel / 5MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.30 dBm) ™M1[1] 16.93 dBm)
- . 9201100 GHz - . 9196100 GHz,
. OccBw T2 4.505404505 MHz - A . o 4.485514486 MHZ
SRl [T T P et Lo P | P
10d : 104 :
J /
od L od
rl 4 \
04 - / T
M \, el o \ :
2088m - LT AT 7 e
a0
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592011 GHz 18.30 dam ML 2.501961 GHz 16.33 dam
T1 1 2,5907423 GHz 11.54 dBm Oce Bw 4.505454505 MHz T1 L 25007622 GHz 10.74 dam Oce Bw 4.485514486 MHz
T2 1 2.5952478 GHz 12.73 dom T2 1 25052478 GHz 11.56 dam
L I 4 [S JL 4 -

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 20.14 dBm)| ™M1[1] 18.56 dBm)
20 M 2.5894440 GHz| 20 1 2.5896630 GHz|
TR e, Y T 2 050040051 MHz r oG It 9.010989011 MHZ
" ~ - e } e
10d - - 10d - g
ad : | o0d ] i
{ ]
-tod -+ l, -10d 1 |
N - ~J o P " P Waad A fn i
2048m v~ 20480 o A
a0 30
-40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2589444 GHz 20,14 dBm ML 2.589663 GHz 18.56 dsm
T1 1 2,5804045 GHz 12.43 dBm Oce Bw 9.050943051 MHz T1 L 2.5854545 GHz 11.95 dBm Oce Bw 9.010969011 MHz
T2 1 2,5975355 GHz 13.63 dam T2 1 2.5074955 GHz 12.29 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1844 dBm) ™M1[1] 17.19 dBm)
- 2.5921610 GHz - 1 2.5936290 GHZ]
T o B . 13.996665357 MHz P c B 13.426573427 MHz
b s o e f R A i el
10d T . 104 —- - S
i / |
od 0 d + T
H \ a \
-10 df -10 d +
A \ : |
20d + = - v 20 di e - —
e e, Py ey -
a0 30
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592161 GHz 18.44 dam ML 2.503629 GHz 17.19 dam
T1 1 2,5863167 GHz 13.37 dBm Oce Bw 13.336663337 MHz T1 L 2.5862867 GHz 9.59 dBm Oce Bw 13.426573427 MHz
T2 1 2.5996533 GHz 12.08 dam T2 1 2.5097133 GHz 10.67 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 41

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

[m] [ml
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.81 dBm) 16.14 dBm)
0 M1 2.5856470 GHZ| - 2.5891240 GHZ]
r e noce 17.902097902 MHz R 17.902097902 MHz
pory e R e A R
. Y e g . P S
J
o d 0 di |
[ |
-10 df -10 d T T
. )
20 df o o TR & 20 df - ar k -
] WV AR e A o = NP
a0 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.585647 GHz 17.81 dam ML 2.589124 GHz 16.14 dam
T1 1 2,584009 GHz 12.19 dBm Oce Bw 17.902087302 MHz T1 L 2,5840889 GHz 10.53 dBm Oce Bw 17.902097902 MHz
T2 1 2.6019111 GHz 12.59 dam T2 1 2.601991 GHz 12.55 dam
L I 4 [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.74 dBm)| ™M1[1] 16.96 dBm)
- 2.59275000 GHz - M1 2.5949380 GHZ]
Y. Occ Bre _ 4.495504496 MHz LA LN 050049051 MHz
Wt = i I Lt N Y 7
104 ; EAA = 104 b i
/ ! \
o d 0 di . ;
/ ! \
-10 df r -10 d Y
7 7 N
i f o4 / - A
g ATV Sy, 20 gem T v
A
30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50275 GHz 15.74 dam ML 2.504938 GHz 16.96 dam
T1 1 2,5907522 GHz 9.47 dBm Oce Bw 4,495504496 MHz T1 L 2.5854545 GHz 10.37 dBm Oce Bw 9.050949051 MHz
T2 1 2.5052478 GHz 10.11 dam T2 1 2.5975355 GHz 11.16 dam
L I 4 - [S JL 4 -
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.07 dBm) ™M1[1] 14.52 dBm)
- . 2.5947080 GHz - 2.5924410 GHZ]
. N ¥ Oc : 13.996605397 MHz . 17.902097902 MHz
- A e 1 T
- La) A e a 0d e oot o ] A :
/ i I \
]
od ‘ 0 d l‘
-10 -10 d - 1
{ ! \
20 d T = = 20 df A
A AT AT T o Y S T (T o
o mad P AN ANy AT AN
a0 a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504708 GHz 16.07 dam ML 2,502441 GHz 14.52 dam
T1 1 25862067 GHz 11.01 dBm Oce Bw 13.396603397 MHz T1 L 2,584009 GHz 10.41 dBm Oce Bw 17.902097902 MHz
T2 1 25996833 GHz 10.09 dam T2 1 2.5019111 GHz 9.34 dam
L I 4 [S JL 4 -

TEL:
FAX:

886-3-327-3456

886-3-328

-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

Conducted Band Edge

LTE Band 41 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.10 dB Mode Auto Sweep

S rum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 16,10 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHBEKARS
20 d!ﬂr‘%m PURIOUS INE_ABS PABS ﬂ 20 de\"‘ EFIJRI{Q\ 18 ) INE_ABRS
10 dBm ] l 10 dBm , \
0 dBm f \ 0 dBm K
-10 deém { -10 dBm. t \_\
L |
SPURIOUS_LINE_ABS
-30 dBm
40 gBm : ki b d :
-50 dBm
-60 dBm
-60 dam
Start 2.685 GHz 10005 pts Stop 2.715 GHz

Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz )| |5 Hous
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___powerabs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimi 2,685 GHz 2,690 GHz 100.000 kHz 2,68967 GHz 23.05 dBm -6.95 dB.

2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -32.56 dém -7.56 d8 2,690 GHz 2.601 GHz 100.000 kHz 2.69000 GHz -13.54 dem -3.54 dB

2.490 GHz 2.495 GHz 1.000 MHz 2,49499 GHz -18.00 dBm -6.00 d& 2,691 GHz 2,695 GHz 1.000 MHz 2,69105 GHz -19,81 dém -9.81 dB

2,455 GHz 2.496 GHz 50.000 kHz 2.49559 GHz -17.50 dBm -4.50 dB 2,695 GHz 2,696 GHz 1.000 MHz 2.69530 GHz Z32.60 dBm “19.60 db

2,496 GHz 2.501 GHz 100,000 kHz 2.49634 GHz 23.62 dBm -6.38 d& 2,696 GHz 2,715 GHz 1.000 MHz 2.71107 GHz -35.80 dBm 210,90 dB

—
T T
) [ ]

J

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.10 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 16.10 de
SGL Count 100/100

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGHECHEEK)
20 d!ﬂ,lilb-! PURIOUS INE_ABS PABS 20 dhi_‘LllP SPURIO INE_ABS PAES
10 dBm prRern] -\.....,..\
0 dem ( 1! de 1
r -10 dem
-10 dém i ‘ \_|
-90 darn. — -20 dem
SPURIOUS_LINE_ABS o \; l
-30 dem:
R M
e 40 dBm i
-50 dBm
-60 dem
-60 dBm
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz | |G oete =
Spurious Emissions Rangelow | RangeUp | RBW | Fraquency | Powerabs | |
__Rangelow | RangeUp | RBW | Frequency | Powerabs | Atimit__| 2,685 GHz 2.690 GHz 100.000 kHz 2.68560 GHz 9.30 dBm
2.475 GHz 2.490 GHz 1.000 MHz 2.49031 GHz -32.47 dém 47 dB 2.690 GHz 2.691 GHz 100,000 kHz 2.69000 GHz 22.48 dBm
2.490 GHz 2.495 GHz 1.000 MHz 2.49498 GHz -17.80 dém -4.60 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69103 GHz -20.33 dBm -10.33 d8
2.485 GHz 2.496 GHz 50.000 kHz 249600 GHz -22.61 dBm -9.61 d 2,695 GHz 2,696 GHz 1,000 MHz 2,69510 GHz -26.42 dBm -13.42 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49984 GHz 9.01 dBm -20.00 dB 2.696 GHz 2.715 GHz 1,000 MH2 269510 GHz -57.83 dBm .83 da
Y
)i i )
Datea: 24
TEL : 886-3-327-3456 Page Number 1 A12-9 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 41 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

pectrum

=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 16.10 dB Mode Auto Swesp

(@1 AvgPwr

PARS
PABS A

Limit ¢heck
$PURIOUS

20 dhml—.‘ LINE_ABS

10 dB

0 dBm
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2.495 GHz 2.496 GHz 200.000 kHz 2.49594 GHz -23.34 dBm -10.34 dB 2.695 GHz 2.710 GHz 1,000 MHz 2.69515 GHz 26.73 dbm Z13.73 dB
2.496 GHz 2.516 GHz 100.000 kHz 2.50829 GHz 1.58 dBm -28.42 dB 2.710 GHz 2.715 GHz 1,000 MH2 271022 GHz -36.56 dBm 1156 dB
1 - | 1 i

TEL : 886-3-327-3456
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ssanranas. FCC RADIO TEST REPORT Report No. : FG342647B

Conducted Spurious Emission

LTE Band 41 / 5MHz

Lowest Channel / QPSK Middle Channel / QPSK
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
Ml A v ) i o Vo iy, —
e e e
-50 dBm
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs |
30.000 MHz 1.000 GHz 1.000 MHz 987.15392 MHz -42.44 dBm -17.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 960.00750 MHz -42.47 dém -17.47 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46744 GHz -41.62 dBm -16.62 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.03464 GHz -40.87 dBm -15.87 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.96717 GHz -41.06 dBm -16.05 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.95506 GHz -41,08 dBm -16.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93026 GHz -36.47 dBm -11.47 dB 3.000 GHz 7,000 GHz 1.000 MHz 5.86989 GHz -36.92 dBm -11.82 dg
7.000 GHz 10,000 GHz 1.000 MHz 7.72263 GHz -36.78 dBm -11.78 dB 7.000 GHz 10,000 GHz 1.000 MHz 2.01043 GHz -36.73 dBm -11.73 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89126 GHz -35.22 dbm -10.22 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89326 GHz -35.29 dBm -10.25 db
14.000 GHz 18.000 GHz 1.000 MHz 17.65079 GHz -28.84 dBm -3.84 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65629 GHz -28.93 dBm -3.83 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -31.03 dBm -6.03 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.01075 GHz -31.16 dBm -6.16 dB
T bl
L 4L J - L PAS J
11:5 @ 24.MAY.2023 12:0
Highest Channel / QPSK
Spe 1
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
10 dEnPr— ARG LS AR E nak:
-20 dBém
OUS_LINE_
Ty P ks Y WY Pty
-50 dem
-60 dBém
-70 dém
-80 dBs
-90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimi
20.000 MHz 1,000 GHz 1.000 MHz 914.44028 MHz -42,38 dBm -17.38 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.46044 GHz -41.55 dém -16.55 dB.
2.715 GHz 3,000 GHz 1.000 MHz 2,94338 GHz -40,99 dBm -15.99 dB.
3.000 GHz 7.000 GHz 1.000 MHz 6.04476 GHz -36.63 dBm -11.63 d8
7.000 GHz 10,000 GHz 1.000 MHz 8.94393 GHz -36.88 dBm -11.88 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.91676 GHz -35.27 dém -10.27 dB.
14,000 GHz 18,000 GHz 1.000 MHz 1765679 GHz -28.86 dBm -3.86 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -30.84 dBm -5.84 d&
i
I J -
Date: 24.MAY.2
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LTE Band 41/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
n trum
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 15,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
ot =1 40, d6m ot et el bk
N ol
-50 dBm
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 983.76062 MHz -42,37 dBm -17.37 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -42.35 dBm -17.35 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.47187 GHz -41.53 dBm -16.53 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.47039 GHz -41.73 dBm -16.73 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.96133 GHz -41.04 dBm -16.04 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.96304 GHz -40.86 dBm -15.86 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96675 GHz -36.79 dBm -11.79 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.90726 GHz -36.77 dBm -11.77 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.71813 GHz -36.84 dBm -11.84 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.71630 GHz -36.93 dBm -11.93 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89526 GHz -35.23 dbm -10.23 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.89326 GHz -35.30 dBm -10.30 db
14.000 GHz 18.000 GHz 1.000 MHz 17.65879 GHz -28.94 dBm -3.94 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.67229 GHz -28.94 dBm -3.84 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00075 GHz -31.23 dBm -6.23 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.01225 GHz -31.26 dBm -6.26 dB
( It J ] ( ) J
12:40:00 24.MAY.2023 12:41:0
Highest Channel / QPSK
Spe 1 =
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
10 dEnPr— ARG LS AR E nak:
-20 dBém
| SPURIOUS_LINE_ABS_ —
2 g H
-40 dB: i -
-50 dem
-60 dBém
-70 dém
-80 dBs
-90 dem
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 941,58671 MHz -42.41 dBm -17.41 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.45380 GHz -41.68 dém -16.68 dB.
2.715 GHz 3,000 GHz 1.000 MHz 2,96546 GHz -41,06 dBm -16.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99225 GHz -36.62 dBm -11.62 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.72163 GHz -36.73 dBm -11.73 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89126 GHz -35.37 dBm -10.37 dB.
14,000 GHz 18,000 GHz 1.000 MHz 1765679 GHz -28,92 dBém -3.92 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.00275 GHz -31.00 dBém -6.00 d&
i
I J -
Date: 24.MAY
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LTE Band 41/ 15MHz

n trum
Ref Level 0.00 dBm  Offset 16,10 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 16,10 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit gheck PARS Limit heck PARS
10 dBME—GRURICUS LINE ABS naks 10 dBrE—BRURIOUS HINE ABE ;
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
L " A T Dy e b b ~ AP
40 BT
-50 dBm
60 dBm
-70 dBm
-80 dBm
90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | || Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9£3.22089 MHz -42,39 dBm -17.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 943.52574 MHz -42.29 dBm -17.29 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.43648 GHz -41.68 dBm -16.68 dB 1.000 GHz 2.475 GHz 1.000 MHz 2.46634 GHz -41.567 dBm -16.67 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96019 GHz -41.06 dBm -16.06 dB 2.715 GHz 3.000 GHz 1.000 MHz 2.95378 GHz -41,07 dBm -16.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.95776 GHz -36.78 dBm -11.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94076 GHz -36.71 dBm -11.71d8
7.000 GHz 10,000 GHz 1.000 MHz 8.02043 GHz -36.81 dBm -11.81 dB 7.000 GHz 10,000 GHz 1.000 MHz 8.02893 GHz -36.87 dBm -11.87 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.88776 GHz -35.29 dBm -10.29 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90826 GHz -35.18 dBm -10.18 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.65529 GHz -28.97 dBm -3.97 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.65179 GHz -28.90 dBm -3.90 d&
18.000 GHz 27.000 GHz 1.000 MHz 18.00175 GHz -31.19 dBm -6.19 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00025 GHz -30.35 dBm -5.85 d&
il il
L L J - L L J e
12:43:33 24.MAY.2023 12:44:42

Highest Channel / QPSK

Speé 1 n‘:_?
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
_10 dine—$RURICUS INE ABS Ak
-20 dBém
| SPURIOUS_LINE_ABS_ M
Nw‘#\qw Ao
-40 dB sl bt e
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 988.60820 MHz -42.18 dBém -17.18 d&
1.000 GHz 2.475 GHz 1.000 MHz 2.45749 GHz -41.50 dBm -16.50 dB
2,715 GHz 3,000 GHz 1,000 MHz 2,97586 GHz -41,06 dBm -16.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.03276 GHz -36.74 dBm -11.74 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.71380 GHz -36.84 dém -11.84 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.95626 GHz -35.29 dim -10.29 dB
14,000 GHz 18,000 GHz 1.000 MHz 17 66479 GHz -28.94 dBm -3.94 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00375 GHz -31.08 dBém -6.08 d&
i
JL J -
Date: 24.MAY 12:45:51
TEL : 886-3-327-3456 Page Number 1 A12-20 of 22

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 41/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
n trum
Ref Level 0.00 dem  Offset 16.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 16,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PARS Limit Fheck PARS
10 d3mE—BRURIOUS LINE ABS nabs 10 dBTE—$AURIOUS LINE ARS r
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
N JUFTE L TR Sy ~ A P NN, v
40 dB |
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 986.18441 MHz -42,39 dBm -17.39 dB 30,000 MHz 1,000 GHz 1.000 MHz 949.34283 MHz -42.44 dBém -17.44 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.46302 GHz -41.41 dBm -16.41 dB 1.000 GHz 2,475 GHz 1.000 MHz 2.46302 GHz -41.55 dBm -16.55 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.96375 GHz -41.10 dBm -16.10 dB 2.715 GHz 3,000 GHz 1.000 MHz 2.94467 GHz -41,26 dem -16.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -36.73 dBm -11.73dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -36.77 dBm -11.77 d
7.000 GHz 10,000 GHz 1.000 MHz 8.92043 GHz -36,88 dBm -11.88 dB 7.000 GHz 10,000 GHz 1.000 MHz 8,00943 GHz -36,70 dBm -11.70 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89876 GHz -35.52 dBm -10.52 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.81076 GHz -35.07 dBm -10.07 db
14.000 GHz 18.000 GHz 1.000 MHz 17.66379 GHz -29.11 dBm -4.11 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.66329 GHz -28.82 dBm -3.82 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00025 GHz -31.17 dBm -6.17 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.00275 GHz -31.27 dém -6.27 dé
( ) J ] ( ) J
Highest Channel / QPSK
Speé 1 =
Ref Level 0.00 dém  Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck Pabs
_10 dine—$RURICUS INE ABS Ak
-20 dBém
URIOUE -
N Ao P Vs A PN
dBm
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
ISpurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 860.14743 MHz -42.37 dém -17.37 d&
1.000 GHz 2,475 GHz 1.000 MHz 2.02321 GHz -33.41 dBém -8.41 dB
2,715 GHz 3,000 GHz 1,000 MHz 2,95763 GHz -40,99 dBm -15.99 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.04526 GHz -36.42 dBm -11.42 d8
7.000 GHz 10,000 GHz 1.000 MHz 7.71913 GHz -36.78 dBm -11.78 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.90076 GHz -35.28 dBm -10.28 dB
14,000 GHz 18,000 GHz 1.000 MHz 17.65929 GHz -28.87 dem -3.87 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.00525 GHz -31.27 dBém -6.27 d&
i
I J -
Date: 24.MAY
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ssamon . FCC RADIO TEST REPORT Report No. : FG342647B
Frequency Stability
Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0025
30 Normal Voltage 0.0055
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0015
PASS
0 Normal Voltage 0.0050
-10 Normal Voltage 0.0044
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.42 V. ; Maximum Voltage = 4.45 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A12-22 of 22
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG342647B

LTE Band 41C

26dB Bandwidth

Mode ‘ LTE Band 41C : 26dB BW(MHz)
QPSK
BW SMHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.83 25.03 29.85 25.38 30.75
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.83 24.93 29.79 34.76 39.72
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW SMHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.88 25.23 30.03 25.33 30.57
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.83 24.93 30.09 34.90 39.72
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.78 25.13 29.79 25.23 30.51
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.97 25.03 29.91 34.76 39.80
TEL : 886-3-327-3456 Page Number 1 A13-1 of 64
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG342647B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+15MHz

hectrum ectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
" ™M1[1] 20.67 dBm)| ™M1[1] 19.53 dBm)
2.5847 [ ’ :
2.5843840 GHZ| 166810 GHz
20 d8 - 20
el - ndB 26.00 dB . 26.00 dB
w0 / A o B~ 24.825000000 MHZ| 0d N\ a Y 25.025000000 MHz
- | — i T fattst 104.1 . i \ 103.4)
| \
0 1 0 8 il
10 dm + -10 dBm: ;
/ | /
20 dBm— 20 dém = - —
S o= DL A
-30 dém -30 dém =
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.593025 GHz 1001 pts Span 50.0 MHz CF 2.593025 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.584384 GHz 20,67 dBm nd8 down 24,825 MHz ML L 2585681 GHz 19,53 dam nd8 down 25,025 WHZ
TL 1 2,560483 GHz -5.63 dBm nd8 26.00 dB T1 L 2.580388 GHz -7.09 dBm nd8 26.00 dB
T2 1 2,605313 GHz -4.93 dBm Q factor 104.1 T2 1 2.605413 GHz -7.29 dBm Q factor 1 4
. I 4 ‘ L JL 4

Middle Channel /

10MHz+20MHz

Middle Channel / 15MHz+10MHz

trum ectrum
Ref Level 30.00 Gbm  Offset 12,10 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,10 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 7.5ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.30 dBm) ™M1[1] 17.23 dBm)
2.5799230 GHZ| ) 1 2.5040840 GHz
= 26.00 dB @ _ nde 26.00 dB
104 A 29.850000000 MHz| 104 - P 25.375000000 MHz
- [ T 86.4 b 7 " qfactor 101.8
0d8 { 3 0 d
-10 d8m t -10 dem: -
1
20 dBm = J 20 dem =
A — s ~ Ravoas -
P
-30 dBm -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 2.59305 GHz 1001 pts Span 60.0 MHz CF 2.592975 GHz 1001 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,579923 GHz 19.30 dBm ndB_down 29,55 MHz ML 2.584084 GHz 17.23 dBm ndB_down 28,375 MHZ
TL 1 2,578065 GHz -6.10 dBm nds 26.00 dB T1 L 2.580238 GHz -6.69 dBm nd8 26.00 dB
T2 1 2.607915 GHz -6.89 dBm Q factor B6.4 T2 1 2.605612 GHz -8.92 dBm Q factor 101.8
- e
~ I 4 S JL 4 -

Middle Channel /

15MHz+15MHz

Middle Channel / 15MHz+20MHz

trum = ectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) ™M1[1] 37 dBm
2.5841290 GHz 2.5855620 GHZ]
= - nd 26.00 dB @ — nd 26.00 dB
0 / | A 30.749000000 MHZ 104 / ' AN B A 34.825000000 MHZ|
* f ] QTactor 84.0) b / " Qacter Y T 74.2
0d8 -; 0 d
-10 dBm ‘ -10 dém
20, dBar—dt -] 20 B —{———ry 1. -
/ o~ i S v P A
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 2.593 GHz 1001 pts Span 0.0 MHz CF 2.592975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 58 17.19 dam nd8 down 30,749 MHz ML L 2585562 GHz 18.37 dam nd8 down 34,825 WHZ
T1 1 2,577535 GHz 9.58 dm nd8 26.00 dB T1 L 2,575562 GHz -7.70 dBm nd8 26,00 d8
T2 1 2,608285 GHz -9.46 dBm Q factor 84.0 T2 1 2.610388 GHz -7.96 dBm Q factor 74.2
~ I 4 S JL 4 -
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